
MFM5601CR
DESCRIPTION
FLANGE
FELT-RING
HEX NUT M6
DRIVING FLANGE
SPINDLE
CIRCLIP Φ28
BEARING 6001
BEARING 6001
SHIFTING FORK M12
SPRING
LEFT LAMPSHADE
SCREW  ST3*14
RIGHT LAMPSHADE
HEADBOX COVER
PIN
TRIGGER
CAM WHEEL 
DRAW-IN BOLT 
SEALING COVER
SCREW M3*6
O RING
SPRING
CLASP PAD
CLASP
PIN
STEEL BUSHING
SCREW  M4*14
SPRING

NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

DESCRIPTION
SCREW  M4*8
HEAD HOUSING
SPLIT CIRCLIP Φ4
BEARING 625
ECCENTRIC SHAFT
BEARING 609
SCREW  ST4*10
MOTOR FRONT SUPPORT
SWITCH ROD
ROTOR
MOTOR LEFT HOUSING
STATOR
MOTOR RIGHT HOUSING
SCREW  ST3.5*10
LED LIGHT
HOUSING
LEFT BASEBOARD
CONNECTOR FOR BATTERY PACK
PCB ASSY
RIGHT BASEBOARD
SPEED BUTTON COVER
MOTOR FBACK SUPPORT
SWITCH LOCATING SUPPORT
SWITCH
SCREW ST3*10
SQUARE NUT M5
SCREW ST4*14

NO.
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
55
56

ST-UK240122

11

43

6

5

7

8
9

12
13

14

15161718

19

20
23

2426
29

28
25

3132
33

11

2122
34

35
36

37

40

43

45

48
49 52

53
27

46

38
30

39

2

10

47

50

51

55

41

56
44


